159 Paza Drfve | Keyser, WV 26726 | DI0GTER 3370 | F 304,785 3577 | www,rkk.com

February 22, 2019

Mr. Guy Nisbet, Supervisor R EC E l\;’lE D

Department of Administration, Purchasing Division

2019 Washington Street East 29'9 FEB 22 AH 10 25

Charleston, West Virginia 25305-0130

RE: Expression of Interest WV PURCHASNG
Solicitation No.: CEOI 0310 DNR1S00000002 DIVISION

A/E Services ~ Cass Scenic Railroad State Park Wastewater Repairs

Dear Mr. Nisbet:

Rummel, Klepper & Kahl, LLP (RK&K) is committed to be the most comprehensive water/wastewater engineering and
consulting firm in the State of West Virginia. The scope of our firm permits us to offer the Division of Natural Resources
{DNR} an impressive array of related services tor the Cass Scenic Railroad State Park Wastewater Repairs project. From
[...]
modern lifting pumps, an updated control and automation system, and a separated redundant external pump which starts and operates
on natural gas in the event of a main system shutdown or power failure.

Garrison Avenue / Magazine Branch Storm Sewer Rehabilitation, Charleston, WV: Lead Designer. Oversaw construction of a major
rehabilitation to the Garrison Avenue storm sewer. The main line, consisting of twin structures 96" to 60" in diameter and 1C,600 LF was
rehabilitated fully at several joints and a new pipe invert was placed using shotcrete and pumped epoxy. Several laterals were replaced,
and access / manholes were rehabilitated and replaced at seven locations.

Virginia Street Pump Station Rehabilitation, Charleston, WV: Project Manager. Responsible for the replacement of a failing lift station
pump located at the Railroad underpass on Virginia Street West. A lift station serving a narrow urban railroad underpass failed during a
particularly wet West Virginia Spring causing localized flooding and resulting in full roadway closure. Designed and implemented an
emergency pump replacement and control and power system rehabilitation to quickly return the lift station and the roadway to service.

Twilight Drive Storm Sewer Rehabilitation, Charleston, WV: Assistant City Engineer. Planned and reconstructed a large, failed concrete
box channel transporting water from the Twilight Drive incinerator, under Barlow Drive and to the Elk River. The project involved
reconstruction of large collapsed segments of the conduit, rehabilitation of joints and the placement of approximately 725 feet of new

~ invert.

Assistant City Engineer, City of Charleston, WV: Assistant City Engineer. Worked in a variety of disciplines including structural, architectural,
transportation and geotechnical engineering design and mapping and GIS development. Management of smail, medium and large design

and construction projects.



STATE OF WEST VIRGINIA, DIVISION OF NATURAL BESOURCES

A/ESERVICES — CASS SCENIC RAILROAD STATE PARK WASTEWATER REPAIRS S AFEENG

DANIEL W. TICHINEL, PE
PUMPING

Education: BS5, Civil Engineering, Bucknell University, 2010

Professional Registration: Professional Engineer, WV, 2015 - also registered in MD

Experience: 8 years

Mr. Tichinel has eight years of civil engineering experience

|
with an emphasis on water and wastewater infrastructure. His i West Virg1n1a State Board of Registration
y for Professional Engineers

experience includes preparation of preliminary engineering
reports {PER} and environmenfrar reports (ER), the design of
water distribution systems and sanitary sewer systems,
including pump stations and collection and conveyance
system evaluation, pump station rehabilitation design, new

DANIEL WAYNE TICHINEL
wv rE I

pump station design, pressure reducing stations, water
treatment plant design, storage tank design, and pipeline This Is to certify that the above named PROFESSIONAL ENGINEER has met the
requirements of the law, is duly registered and is entitled to practlce engineering

replacement/realignment projects, In the State of West Virginla.
Garrett County Department of Public Works — Desp Creek EXPIRES December 31, 2020

WWTP Preliminary Engineering Report / Environmental -
Reports: Project Engineer. Responsible for preparation of a PER & ER for the 2.2 MGD Deep Creek Lake WWTP Enhanced Nutrient Rermoval

upgrade.

Garrett County Department of Public Works ~ Trout Run WWTP Preliminary Engineering Report / Environmental Reports: Project Engineer.
Responsible for preparation of a PER & ER for the 0.9 MGD Trout Run WWTP Enhanced Nutrient Removal upgrade.

Berkeley County Public Service Water District - Phase B Distribution System Improvements, Berkeley County, WV: Project Engineer.
Responsible for design of 1,830 LF of 12” CL 51 DIP water line and 2,390 LF of 16” CL 51 DIP water line within residential areas of the County
to improve the overall hydraulics of the water system.

Puzzley Run Water Treatment Plant, Grantsville, MD: Project Engineer. Responsible for design of a 100,000 gpd water treatment plant. The
design included the treatment facilities, site layout and associated mechanical equipment. The project achieved the client’s desired
treatment capacity while minimizing the site’s disturbance area.

Town of Luke — Preliminary Engineering Report, Luke, MD: Project Engineer. for preparing a PER ta examine the feasibility and probabie
costs for various water distribution and water supply aiternatives to improve the Town’s water supply and service. Preparation of the report
involved evaluating three different water distribution alternatives and six different water source options for the Town.

Frankfort Public Service District, Water System Upgrade, Contract 3 — Water Treatment Plant Improvements, Fort Ashby, WV: Project
Engineer. Responsible for design of numerous improvements including water filter and valve upgrades; sediment basin upgrades and
maintenance; raw water and grinder pump upgrades maintenance; dewatering pump station upgrades; 1500 sf storage facility, intake
maintenance, plant painting.

Frankfort Public Service District, Water System Improvements, Contract 4- Waterline Construction & Pump Station: Project Engineer.
Responsible for the design of a new 150-gpm pump station along Painter Hollow Road. The project alteviated low pressure problems within
the Sunrise Heights and Deerfield Estates subdivisions and eliminated the need for two booster stations and two deteriorated water storage

tanks.




STATE G WEST VIRGINLA, BIVISION BF NATURAL RESOURCES EZTIEN

AJESERVICES — CASS SCENIC RAILRDAD STATE PARK WASTEWATER REPAIRS SIEAFEING GLNLIEICATIONG

KELLY C. DUFFY, PE
TREATMENT

Education: MS, Environmental Engineering, University of Massachusetts, 1398
BS, Agricuitural and Biological Engineering, Cornell University, 1996

Professional Registration: Professional Engineer, MD, 2002 || EGzN

Experience: 21 years

Ms. Duffy is a Senior Manager for RK&K's Wastewater Sector WRRR AP Soror by LIGENIE” PEKGTRATION  GERTIFICATION “PERMIT  Laursnce 4 Hogan, &.
_ o LR STATE OF MARYLAND T
and has 21 years of wastewater collection and treatment i REPARTMFUT OF ARG | CFUSING A FRILATION ey
Dercapaaas ok Laasi, Lizati an Reroxwn Kl
dy b, Sehmita
Bmmutnyy

engineering experience. Her experience encompasses project
phase from plannipg, design, and construction administration
services. She has been involved with wastewater treatment
plant and collection system projects through various project
phases. She has completed several wastewater treatment
plant designs, most of which were designed for nutrient a3 . -
. LIC/REG/CERT EXPIRATION EFFECTIVE CONTROL NO

removal. Many of the projects she has completed were small - e =

e o o7-15-2020 N4 [
to medium sized facilities with a focus on providing a cost M o
effective, reliable facility with maintenance requirements ' %M
consistent with staffing. She has worked on all project phases 5 = .j - -
) . e i . . ) Signature of Bearer Scerctary DLLR
including Preliminary Engineering Reparts, final design and -
construction phase services.

STATE BOARD FOR PROFESSIONAL ENGINEERS
CERTIFIES THAT: -
KELLY CHEEK DUFFY

IS AN AUTHORIZED: 05 - PROFESSIONAL ENGINEER

Northern Mineral County Regional Sewer System Phase 1 WWTP, New Mineral County, WV: Project Engineer. Responsible for preliminary
design and equipment sefection for a new 0.6-MGD WWTP designed for BNR treatment. The preliminary design included an evaluation of
treatment technologies, including SBR, oxidation ditch and wave oxidation systems. The SBR treatment system was selecied, and a
subsequent evaluation of SBR vendor systems was performed. Denitrification filters were provided. All plant processes were designed
including headworks, chemicai feed, disinfection, aerobic digestion and sludge dewatering using a belt filter press and liquid polymer feed

system,

City of Charles Town On-Call Water & Sewer General Services, Jefferson County, WV: Project Engineer for on-call engineering services
contract for water and sewer related projects. Responsible for an evaluation of operational improvements at the Tuscawilla WWTP,
including modifications to the MBR facility. Also, responsibie for an evaluation of upgrades to the Charles Town WWTP.

Frankfort Public Service District - Wiley Ford Sewer Project, Wiley Ford, WV: Project Engineer. Assisted in a Facility Plan evaluation of 0.5
and 1.0 MGD BNR treatment facilities for a new WWTP. The Facility Plan included an evaluation of using three technologies for BNR
treatment: oxidation ditches, Biolac - type wave oxidation treatment, and SBR treatment. The WWTP evaluation also included unit
processes for screening, grit removal, clarification, chlorination, dechlorination, sludge thickening, and sludge dewatering with a belt filter

press.
Wastewater Treatment Plant - Central Hampshire Public Service District, Hampshire County, WV: Project Engineer responsible for upgrade
of treatment plant using the wave oxidation treatment system. The upgrade included replacing and adding treatment basin aeration

equipment, providing aeraticn of a sludge storage basin to prevent freezing, providing new blowers, and the addition of a new forty-foot
diameter clarifier. Upgrades improve treatment and allows incoming flows to increase to the original plant design capacity of 0.2 MGD.

_r




STATE OF WEST VIRGINIA, DIVISION OF NATURAL RESOURCES AT I
A/ESERVICES — CASS SCENIC RAILROAD STATE PARK WASTEWATER REPAIRS STAEFNES QLN AT

D. TIMOTHY BOLLINGER, PE
ELECTRICAL/SCADA

Education: BS, Civil Engineering, Bucknell University, 1977
Professional Registration: Professional Engineer: PA, 1984 \- also registered in MD, NC, & VA

Experience: 41 years

===
IS TATE R MARYLAS IJCENSE * REGISTRATION * CERTIFICATION * PERMIT Lawrshce J. Hogen, Jr. ]l
) ) _ ) R STATE OF MARYLAND el
Mr. Bollinger’s 41-year career involves the study and design of gl DEPAATMENT G- LARDS, LICENSING ANY REGULATION L1 Gevamor
et ov Lasor, Toosraine; axo Rutr, Lanion Kelly M. Schulz
electrical and instrumentation/control systems for a variety of P Seeraiary

water and wastewater treatment and pumping facilities, He STATE BOARD FOR | ___""??.'EH@INEERS
performed instrumentation and process control design for CERTIFIES THAT: "'-’
systems including programmable controllers, remote DAVID TIMUT"!- i

monitoring and control systems and personal computer i ) CRC S
operation. He provides electrical engineering support for RK&K's IS AN "UTHORIZEB‘- " e 9“”‘ ENGINEER

utility, energy and environmental projects, including electrical LI%CERT m F/ 1VE %

design inclusive of instrumentation and control and SCADA 06-14- ﬁﬁ?ﬂ
interfacing services. As part of the design process, he prepares /-'(Lf 7 ? /AJH‘&L
A v

Signature of Bearer Secretnry DLLR

detailed P&ID drawings and a description of operation. -
Northern Mineral County Regional Sewer System Phase 2 WWTP, New Mineral County, WV: Electrical/I&C Engineer. Provided the electrical
design for the WWTP, which included a main distribution switchboard with automatic transfer switch, diesel emergency generator, power
distribution, underground duct banks, lighting design and an electrical grounding system. Designed a Process Control System for the WWTP
consisting of motor control centers, variable frequency drives, control panels, instrumentation, a PLC System, and HMI software. The PLC
System consisted of three Allen-Bradley CompactLogix PLCs, and three operator interface touch screens. The HMI software utilized for the
project was Rockwell Software View SE. The project included a new horizontal open-channel UV system.

Elk Neck State Park Wastewater Treatment Plant Phase | Upgrade, Cecil County, MD: Electrical/I&C Engineer. Assisted on the design-build
project for an interim upgrade to an existing extended aeration activated sludge plant. The interim upgrade includes new influent pumping,
flow equalization, aeration, and ultraviolet radiation disinfection.

On-Call Water & Sewer General Services, City of Charles Town, Jefferson County, WV: Electrical/I&C Engineer. On-call engineering services
for water and sewer related projects for the Charles Town Utility Board (CTUB).

Patapsco Wastewater Treatment Plant ENR Facilities, Baltimore, MD: Electrical/I&C Engineer. Final Design services for the 90-mgd ENR
facilities at Patapsco WWTP. ENR facilities designed to treat the effluent from the existing secondary treatment system.

Coliseum Drive Pressure Reducing Station and Offline Storage Facility, Hampton Roads Sanitation District, City of Hampton, VA: Electrical/I&C
Engineer. Proposed in-line pressure reducing sewage pumping station to relieve discharge pressures for multiple sewage pumping stations
in the City of Hampton. Facility will feature in-line quad-plex pumping, duplex tank drain pumps, automated controls, variable frequency
drives, automated control and isolation valves and standby power generator. Services included facility siting, wetlands delineation,

permitting and mitigation, geotechnical investigations, design bid and construction phase services.

Vint Hill Westewater Treatment Plant Upgrade, Town of Warrentan, VA: Electrical/I&C Engineer Upgrade and expansion of an existing trickling
fiiter treatment plant. Plant improvements include new screen and grit removal, SBRs filtration, ultraviolet radiation disinfection, and sludge
digestion and dewatering. The design capacity of the upgrade facility is 0.6 MGD. Recently completed Phase 2 PER for expanding the

facility to 0.9 mgd.




EOFWEST Y SIS, SPASICH OF NATURAL BESCHIRECES

A."E SER‘JICES CASS SCENIC RAILRDAD STATE PARIK WAST EWATER REPAIRS SIAFFING G HREST NS

JENNIFER L. TRIMBLE, PE, DGE
GEOTECHNICAL

Education: MS, Civil Engineering, West Virginia University, 1999
BS, Civil Engineering, West Virginia University, 19938

Professional Registration:
Professional Engineer, WV, 2015- also registered in MD, DE, VA, PA, & DC
Diplomate of Geotechnical Engineering, 2016, National Designation

Experience: 19 years

Ms. Trimble is responsible for planning and directing
geotechnical explorations, preparation of geotechnical

West Virginia State Board of Registration

engineering reports, geotechnical analyses, conducting ! i % for Professional Erl_g?_neers
technical reviews, developing plans/specifications, and ﬁ
providing QA/QC in support of highways, rail transit lines, | JENNIFER LYNN TRIMBLE

buildings, water and wastewater facilities and other civil ;
engineering projects. Technical experience includes evaluation i
of subsurface conditions, in-situ testing, conducting selsmic
refraction studies, verifying groundwater levels, evaluating risks
in potential sinkhole areas, and providing recommendations
with respect to geotechnical engineering considerations.

wv I

This Is to certify that the above named PROFESSIONAL ENGINEER has met the
requirements of the law, is duly registered and is entitled to practice engineering
in the State of West Virginia.

EXIMIRES December 31, 2020

Northern Mineral County Regionzl Sewer System Phase 1 :
Wastewater Treatment Plant (Design}, Mineral County, WV: Geotechnical Engineer. Assisted in the design of a new 0.6-MGD WWTP. Design
included reinforced concrete SBR’s, filtration facilities, influent pumping station, UV disinfection, chemical feed systems, sludge digestion

and sludge dewatering. Design included reinforced concrete retaining walls and foundations for precast concrete facilities buildings.

Swan Point Wastewater Pumping and Water Reclamation Facilities, Charles County, MD: Geotechnical Engineer. Project included the
construction of a new wastewater treatment facility, 0.3-million gallons per day, pumping stations, oxidation ditch, clarifier, UV radiation
structure, filter structure, and influent and effluent force mains, provided Geotechnical Engineering Services. Foundations for the new eight
structures consisted of approximately 900 tapered driven timber piles with an allowable capacity of 30-kips. Conducted one static pile load
[...]
The objective of the study was to define sewage treatment needs from the
perspective of public health and safety while ensuring the environmental
health of local waterways. The study area covered approximately 35
square miles and fourteen sewage treatment plants with affiliated
infrastructure. Eleven of these sewer systems had serious systemic
deficiencies, which resulted in raw sewage spills, lethal toxicity to aguatic
life, sewage backups into structures, improper treatment, and violations of
the facilities’ respective Naticnal Pollutant Discharge Elimination System
(NPDES) permits.

The project area contained 2,576 customers representing 3,058 equivafent dwelling units, both residential and commercial. Sewage
service for those residents and businesses was provided at that time by the Fort Ashby wastewater treatment plant, 13 other individual

treatment plants, and individual septic systems.

RK&K evaluated the collection system and treatment plant specifications necessary for comprehensive sewage collection and disposal in
the project area. Development of a facility plan for the proposal ensued.

During the design of the regional project, the FPSD submitted a plan for the entire regional sewer system that envisioned the elimination
of the fourteen existing wastewater treatment facilities, which would be superseded by the construction of a 1.2 million-gallon-per-day
(MGD) wastewater treatment plant, 63 miles of sewer lines {of diameters ranging 6” through 21”), and fourteen sewage lift stations
divided among nine sewer sheds covering 35 square miles.

The problem of obtaining adequate funding while maintaining affordable user rates within any single fiscal year became apparent early
in the design pracess. A recommendation was therefore made to divide the entire project into multiple phases to increase the likelihood
of incrementally securing the project funding necessary for construction.

Collaboration between the FPSD and RK&K has been ongoing to the present time. RK&K continues to serve in the capacities of planning,
design, preparation, construction management, and associated duties. To date, two of three planned phases of the Northern Mineral
County Regional Sewer System (NMCRSS) project have been completed.

Phase i: Phase I of the NMCRSS project allowed for the construction of approximately 13 miles of interceptor sewer lines (8" through
21" diameter), one remote sewage pump station, and the construction of a 0.6 MGD regional wastewater treatment plant. The total

U N e A e N e TR M




STATE©F WEST VIRGINIA, OIVISION OF NATURAL RESOURCES SECTIONS:
AJE SERVICES — CASS SCENIC RAILROAD STATE PARK WASTEWATER REPAIRS NG TEEXFERIEMGE

population served by this phase of the project is nearly 7,500 people, representing approximately twenty-five percent of the Mineral

County population.

Significant challfenges in permitting, funding, design and construction
were overcome to provide a cost-effective treatment method of meeting
State nutrient loading limitations while minimizing the impact to the
surrounding area and the financial burden on the District’s customers. The
Sequencing Batch Reactor (SBR) biological process was utilized as the
primary means of treatment, incorporating both chemical addition to
enhance the nitrification process, and filtration to enhance phosphorus
removal. This design resulted in the FPSD plant becoming the first
treatment facility to be specifically designed, constructed, and placed into
successful operation within the State of West Virginia in accordance with
the State’s limitations on nutrient loadings (5 mg/L of total nitrogen and
05 mg/L of total phosphorus) entering the Chesapeake Bay. The
treatment plant process comprises an influent pumping station, a rotating
mechanical fine screen, vortex grit removai, SBRs, continuous backwash § ;
up-flow sand filters, UV disinfection, cascade aeration, aerobic digestion, and belt-filter-press. Concurrent with construction of the plant’s

processing components, an operations building complete with testing laboratory was erected, as were chemical storage facilities and a
maintenance garage. In recognition of this design, the FPSD project received a 2011 Silver Award for Engineering Excellence from the

American Council of Engineering Companies of West Virginia.

Despite challenging site conditions, the wastewater treatment plant {WWTP} was operational in lune of 2011 {15 months after Notice to

Proceed).

Phase 1l: The second phase included the addition of 800 new customers, elimination of the five remaining antecedent wastewater
treatment facilities, and construction of six remote sewage pump stations and an additional 30 miles of sewer collection lines.
Additionally, the treatment capacity of the new WWTP was expanded from 0.6 MGD to 1.2 MGD. The WWTP expansion involved the
construction of two additional SBR tanks, one digester, four more sand filters, and additional UV disinfection capacity. Phase Il of the
regional project was completed in April of 2016 {13 months after Notice to Proceed).

Funding: Due to the high anticipated cost (in excess of 552 million), the regional project was divided into multiple phases in an effort to
secure the necessary funding. Phase | of the project cost approximately $18.22 million, while Phase Hl cost $26.95 million. The planned
third phase of the project has an estimated construction cost of $16 million.

Associated Work: Phases | and Il of this project necessitated the acquisition of several private sewer systems, a wastewater treatment
plant site, and 7 pump station sites. RK&K completed land surveys, prepared plats and legal descriptions, and supported attorney and
owner during the procurement process. |n addition to these acquisitions, 111 right-of-way easements were required for Phase I, and
Phase |l required over 800 easement agreements. RK&K coardinated the acquisition process among attorney, right-of-way agents, and
owner. In a limited number of instances where land was acquired through the mechanism of eminent domain, RK&K provided court

testimony.




WEST IR T I CYFE MAT 1. TESVIREES rne ThyE
ES| I LA, EHY 5] « OF NATURAL il A A ST I 5

A/E SERVICES — CASS SCENIC RAILROAD STATE PARK WASTEWATER REPAIRS PASTEXPERENTE

CHARLES TOWN UTILITY BOARD ON-CALL WATER & SEWER TASK 17

TUSCAWILLA WWTP TROUBLESHOOTING & PROCESS UPGRADES
CHARLES TOWN, WV

Owner: Charles Town Utility Board

Contact: Joe Burris | 832 S. George Street, Charles Town, WV 25414 | 304.676.6890

Dates: 2014 - 2015

Key Team Members: lohn Cole, Kelly Duffy, David Wacker, Dave Vanscoy

The Tuscawilla Wastewater Treatment Plant is located in Charles Town was
upgraded (by others) in 2013 from an aerated lagoon to a membrane bioreactor
with an average daily design capacity of 0.5 MGD. Since start-up of the MBR
system, Tuscawilla WWTP has experienced non-steady performance and failed to
consistently meet their BNR effluent limits for total nitrogen. Additionally,
chemical consumption far exceeded the design figures and dramatibally increased
the Owner’s operation costs. In an effort to meet total nitrogen limits and reduce
chemical costs, as part of an on-call contract, the Charles Town Utility Board
(CTUB) retained RK&K to troubleshoot the membrane bioreactor operation and
design necessary upgrades.

Engineering Services: The RK&K Team evaluated the process design to ensure that
the biological reactor was adequately designed. Both spreadsheet type
calculations and BioWin process modeling were used to evaluate the design. The
evaluation determined that the reactor tankage design was sufficient to meet |
BNR effluent limits. |

In order to troubleshoot the process, RK&K performed onsite testing for several
process control variables and advised the operators to make minor process
control adjustments. During this time RK&K worked closely with the membrane
manufacturer in order to properly advise the operators. Through this
collaboration, it was determined that all three membrane units were not
required to operate at once. With all three membrane units in service, an excess
of dissolved oxygen was being recycled to BNR tank inhibiting denitrification.
RK&K recommended that only two membrane units be in service at once and to
reduce to the dissalved oxygen set points. Since the operational modifications
were made, effluent tota! nitrogen has consistently remained under 5 mg/L.

RK&K worked with the CTUB to troubleshoot low flow conditions and its effect on
permeate pumping rates as well as freezing issues during low flow conditions.

Following the operational troubleshooting, the CTUB asked for recommendations for capital upgrades. RK&K recommended the
installation of nitrate probes and submersible mixers in order to increase denitrification rates and reduce supplementary carbon addition.
RK&K completed the design of the probe and mixer instaliation, as welt as the necessary electrical improvements. Tuscawilla WWTP
now has increased process control and requires less supplemental carbon for denitrification.



yTATE GREMEST VIRGINIA DIVISION OF NATURAL RESOURCES Z--"l-.’.--l'f.-sll?l--ﬁ

ASE SERVICES = CASS SCENIC RAILROAD STATE PARK WASTEWATER REPAIRS PASTEHPERIENCE

GREENSBORO REGIONAL WASTEWATER SYSTEM
CAROLINE COUNTY, MD

Owner: Town of Greensboro, Maryland

Contact: David Kibler | 111 South Main Street, Greensboro, MD 21639 | 410.482.6935 | dkibler@greensboromd.com

Dates: 2012 - 2016

Key Team Members: Michael Myers, Kelly Duffy, Justin Reel

The Town of Greensboro Regional Wastewater System (RWS) is a newly constructed
project located in Caroline County, on the Eastern Shore of Maryland, in the Chesapeake
Bay drainage area. The project consisted of a new WWTP, pumping station and
conveyance system from the former WWTP and new collection/conveyance system to
serve an adjacent town currently served by failing septic systems.

The new WWTP is designed for an average daily flow of 0.332 MGD and provides limit of
technology levels of nutrient removal to meet effluent requirements of 3.0 mg/l TN and
0.3 mg/l TP. The former WWTP did not provide nutrient removal, experienced flooding
during Hurricane Irene, and was on a land-limited confined site.

The new WWTP construction value was approximately $7.5 million. The WWTP was
constructed on a large, isolated parcel purchased by the Town which is located above the
500 vyr. flood plain. Treatment systems include vortex grit removal, SBR system,
denitrification filters, cascade post aeration, UV disinfection, and chemical storage and
feed systems including methanol, alum, phospharic acid and sodium hypochlorite. Reed
beds are used for sludge treatment/storage.

The SBR utilizes jet technology provided by Evoqua. Two SBR basins were provided. The
SBR tanks were constructed integral with the post equalization basin and sludge holding
tank in a single, compartmentalized circular structure for cost savings. The Blower Building
was constructed adjacent to the SBR tankage and houses the jet motive pumps, blowers,
electrical room, and chemical feed equipment.

Four continuous backwash flow filter cells are utilized for denitrification. On-line nitrate
and phosphate analyzers are utilized to control methanol and aium feed. Phosphoric acid
is available, but is not typically utilized. Filter effluent is discharged through a cascade
system for post aeration. Utility water pumps and a drain pumping station were also
provided.

The new WWTP was started-up in December 2016 and is meeting enhanced nutrient
removal limits.

The project was funded by grants and loans from the United States Department of
Agricufture, MDE and Community Development Block Grant. The Town obtained the funding through multiple years of planning. RK&K
served as the Town's engineer throughout the project and provided inspection services during construction.,




CTATE QR WEST VIRGINIA, THVISION OF NATURAL RESCLIRCE! SECTION £
A/E SERVICES — CASS SCENIC RAILROAD STATE PARK WASTEWATER REPAIRS FUASTIEXAERIEDHGEE

POWHATAN WASTEWATER TREATMENT PLANT UPGRADES
STATE FARM, VA

Owner: Virginia Department of Corrections

Contact: Jim Schrecengost | PO Box 26963, Richmond, VA 23261 | 804.674.3102 | [ames.schrecengost @vadoc.virginia.gov

Dates: 2009 - 2014

Key Team Members: Michael Myers, Kelly Duffy

RK&K completed the design of an upgrade for the Powhatan WWTP that is
owned and operated by the Department of Corrections. The WWTP serves
the Powhatan Correctional Center. The project included upgrades
necessary to comply with the Chesapeake Bay effluent nutrient limits which
are 6 mg/l total nitrogen (TN) and 0.5 mg/l total phosphorus (TP). The
project also included a new operations building with labaratory and site
improvements to provide an improved access road and drainage.

The Powhatan WWTP was an extended air, suspended growth facility
designed for an average daily flow of 0.465 MGD and operating at a flow of
approximately 0.3 MGD. Treatment included influent screening, flow
equalization, biclogical treatment using intermittent aeration, clarification
using three 25 foot diameter clarifiers, post clarification and ultraviolet
radiation (UV} disinfection. Dry powder alum was fed for phosphorus
removal. Sludge was aerobically digested, dewatered and stored offsite,
The facility was not originally designed for intermittent aeration, but plant
operations staff manually adjusted the air control system to cost effectively
provide a high degree of nitrogen removal.

The RK&K Team evaluated the existing facility to determine if the existing
intermittent aeration and chemical feed systems were sufficient to meet the
new effluent reguirements. The team analyzed influent data, characterized
influent loads, and evaluated existing operating data and effluent data. The
team created mass balances and used spreadsheet analyses of
denitrification and nitrification capacities. [t was determined that new
continuous backwash filters would be provided and used for solids removal
at current flows. As flows increase to the design flow and the denitrification capacity of the reactors decreases, the filters will be used
as denitrification filters with the addition of supplemental carbon,

A new liquid alum storage and feed facility was provided to eliminate problems associated with the powdered system. Aeration system
cantrals and monitoring were upgraced and automated.

A new operations laboratory building and dewatered cake storage facilities were also provided.

Construction was completed in 2014 and the facility has been meeting the goals of the project.




E CHF WEST VIRGINIA, DIASICHN.GF MAT LIRAL BESOLIRCGES

AJE SERVICES — CASS SCENIC RAILROAD STATE PARK WASTEWATER REPAIRS PAST L ;. )

WINEBRENNER WASTEWATER TREATMENT PLANT
WASHINGTON COUNTY, MD

Client: Buchart Horn, Inc. / Basco Association Owner: Washington County, Maryland

Contact: Mark Bradshaw | 3700 Koppers Street, Suite 305, Baltimore, MD 21227 | 240.313.2600 | mbradshaw@®@washco-md.net

Dates: Completed 2016

Key Team Members: Michael Myers, Kelly Duffy, Kevin Nash

The Winebrenner WWTP is located along Pen Mar Road near Fort Ritchie in Cascade,
MD and has a design capacity of 0.60 mgd. The plant formerly utilized rotating biological -
contactors (RBCs) prior to upgrading for nutrient removal. Nearly all flow is from
communities served by septic tank effluent pumping (STEP) systems. Only a small
partion of the flow from the military base, Fort Ritchie, consists of raw sewage. The plant
historicaily nitrified year-round, but operated at flow rates well below design capacity.
The plant has significant 1&I {Influent and Infiltration}, particularly during winter snow
melts.

New development at Fort Ritchie is planned for upcoming years and will include
primarily residential users served by a new collection system, As a result, the plant
upgrade was planned for normal strength residential wastewater. The plant was
upgraded for enhanced nutrient removal for an effluent concentration of 3 mg/| total
nitrogen and 0.3 mg/| total phosphorus (annual average).

The former liquid treatment consisted of manual bar screening, aerated grit removal,
flow metering using a Parshall flume, off-line flow equalization for high flow events,
primary clarification, aerated RBCs, secondary clarification, chlorination, dechlorination,
and cascade post aeration with discharge to Falls Creek, Sludge was wasted to two
aerobic digesters and disposed of by hauling to the Conococheague WWTP. There were
covered sludge drying beds which are used only for back-up purposes.

Of significance, the plant is bisected by an embankment for railroad tracks, originally

owned by Western Maryland Railroad, with the headworks, flow equalization tank, primary clarifiers and sludge system located on one
side and the RBCs, secondary clarifiers and disinfection system located on the other side. There was limited room for new improvements
and the site of the drying beds was re-purposed.

The initial ENR process evaluation included evaluation of three types of systems to replace the RBCs: 1) sequencing batch reactors
followed by denitrification filters, 2} oxidation ditch using the Eimco Carrousel configuration, and 3) biological aerated filters for
nitrification followed by un-aerated biological filters for denitrification. The evaluation concluded the SBRs followed by denitrification
filters to be the least cost alternative but the overall costs were high. As a result, a long-term, full scale pilot of a ballasted activated
sludge system was completed using the BioMag process. The full scale pilot was the first test of applying the BioMag technology in a
nutrient removal facility with anoxic zones.

Subsequent to the successful ten-month pilot test, a second evaluation was performed and the BioMag was selected as the lowest cost
alernative. Utilizing the BioMag technclogy allowed the existing clarifiers to be reused, reduced the footprint of the new reactor, and
eliminated the need for filters. The BioMag system was configured for use in a Four-Stage Bardenpho reactor system. The system was
designed for the varying influent flows experienced.

[ R T O R




STATE DFEWEST VIRGINIA, DOVISICINCF NATURAL RESOUREES BECTAMN 5

AJE SERVICES — CASS SCENIC RAILROAD STATE PARK WASTEWATER REPAIRS ST LRER| BN

REFERENCES

In addition to the references noted on the project profile sheets above, RK&K is pleased to provide the foilowing professional references
to demonstrate successful experience on other projects. We encourage you to call each client to further articulate the value RK&K
provides. Please ask about not only the technical credentials of our staff, but also eur commitment to schedule compliance, cost
performance and communication.

CLIENT CONTACT/ADDRESS PHONE/E-MAIL

Jeremy Shingier, Generai Manager
New Creek Public Service District 4242 New Creek Highway

Keyser, WV 26726

Gwen Evans, Executive Coordinator
Town of Qakland 15 South Third Street

Oakland, MD 21550

Carol Brooks, Manager

Greater Marion Public Service District 44 Aberdean Drive

Worthington, WV 26591

Jerry Frantz, Treasurer

Frankfort Public Service District 5 County Route 28/10

Ridgeley, WV 26753

Phone: 304.790,9333
ncpsdwv@gmail.com

Phone: 301.334.2691
townofoak@gmail.com

Phone: 304.287.2244
mommaredsguirrel@msn.com

Phone: 304.738.9552
lerryfrantz@frontier.com






